
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1979 

Proceedings of the Utah Water Pollution Control Association, Proceedings of the Utah Water Pollution Control Association, 

1979 Annual Meeting 1979 Annual Meeting 

Kathleen E. Bayn 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Bayn, Kathleen E., "Proceedings of the Utah Water Pollution Control Association, 1979 Annual Meeting" 
(1979). Reports. Paper 664. 
https://digitalcommons.usu.edu/water_rep/664 
[...]
realized if rnicrostrainer treatment is used 
rather than chemical treatment, air flotation 
and filtration. 

Four 3.05 m (lO-foot) diameter by 4.88 m (16-
foot) long micros trainers with one micron pore 
size filter cloth are required to treat Burley's 
design flow of 8,517 meter 3/day (2.25 MGD). 

ACKNOWLEDGMENT 

We appreciate the assistance of Mr. Bob Martin, 
Water and Sewer Superintendent, and Mr. Rod Smith, 
treatment plant operator, of the city of Burley, for 
their help in completing the pilot work and 
analyzing results. 

REFERENCES 

APHA, AWWA, WPCF. 1975. Standard Methods for the 
Examination of Water and Wastewater. American 
Public Health Association, New York, New York. 

Barker, L. Sheldon. 1978. A Case History Examina­
tion of Lagoon Upgrading Techniques. Proceed­
ings of the Symposium on Upgrading Wastewater 
Stabilization Ponds. August, 1978. Logan, 
Utah. 

Brown and Caldwell. 1974. Supplement to Upgrading 
Lagoons. Prepared for EPA TeChnology Transfer 
Design Seminar for Wastewater Treatment Facili­
ties. November, 1974. Boise, Idaho. 

CH2M HILL, INC. 1976. Wastewater Facilities Plan 
for Burley, Idaho. Boise, Idaho. 

CH2M HILL, INC. 1977. Wastewater Facilities Plan 
Addendum for Burley, Idaho. Boise, Idaho. 

CH2M HILL, INC. 1979. Preliminary Engineering of 
Wastewater Treatment Facilities and Evaluation 
of Biological Algae Control, TCM Task 12.4. 
Lower Snohomish Basin Wastewater 201 Facilities 
Plan. Bellevue, Washington. 

Cravens, J. B. 1978. Microscreen Algae Field Test 
Program, Burley, Idaho. Prepared for CH2M HILL­
Boise, Idaho, PDP-52 - J22626. Rexnord, Inc. 
Milwaukee, Wisconsin. 

Cravens, J. B., and R. A. Kormanik. 1978. The 
Upgrading of Lagoons and Wastewater Treatment 
Plants via Microscreening. Presented at the 
51st Annual Meeting of the Central states Water 
pollution Control Association. Bloomington, 
Minnesota. 

Dryden and Stern. 1968. Renovated Wastewater 
Creates Recreational Lake. Environmental 
Science and Technology. April. 

Envirex. 1978. Microscreen Algae Field Test 

50 

Program, Gehring-Scottsbluff, Nebraska, EPA, 
Wells Engineers, Inc. Envirex Project Report. 
Waukesha, Wisconsin. 

Kormanik, R. A., and J. B. Cravens. 1978. Micro­
straining and Other Physical-Chemical Techniques 
for Algae Removal. Presented at the Symposium 
on Performance and Upgrading of Wastewater 
Stabilization Ponds at Utah State University. 

Middlebrooks, et al. 1974. Evaluation of Techniques 
for Algae Removal from Wastewater Stabilization 
Ponds. January, 1974. Utah Water Research 
Laboratory, PRJEWl15-1. Logan, Utah. 

union Carbide corporation. 1979. Algae Removal 
from the Seadrift Plant Wastewater Treatment 
System. Final Report to the EPA Region VI. 
Port Lavaca, Texas. 



UPGRADING TRICKLING FILTERS 
A CASE STUDY OF THE WASTEWATER 

TREATMENT PLANT AT BEDFORD, OHIO 

Gary A. Jones" 

FORWARD 

In 1972, congress set into motion a comprehen­
sive program to restore and maintain the Nation's 
rivers and lakes by passage of amendments to the 
Federal water Pollution Control Act. The recent 
Clean water Act of 1977 reaffirmed this commitment by 
adopting additional amendments which strengthened a 
number of provisions of the law. 

A major element of the country's clean water 
strategy is to improve the quality of the effluent 
discharged from municipal wastewater treatment works. 
Federal funds for the construction of municipal 
wastewater treatment works provide the cornerstone 
on which the municipal program is built. With the 
availability of large amounts of Federal grant funds, 
there may be a tendency to choose capital intensive 
and more complex newer technology. This is not to 
say that such technologies will not be needed to 
cost-effectively achieve many of our objectives. 
However, certain "tried and true" systems such as 
trickling filters can also play an important role in 
these efforts. 

Trickling filters offer advantages of lower 
energy needs and relative ease of operation. This 
report presents operating results from an existing 
trickling filter plant which was successfully up­
graded to meet increased demands on volume of waste 
treated and quality of effluent. Also included are 
the results of a number of other "upgrade" operations 
which on the whole proved very successful in meeting 
their objectives. From these results it can be seen 
that, when properly designed, constructed, and 
operated, trickling filters are an alternative which 
is worthy of further consideration in meeting the 
discharge requirements of the law [Pierce, 1978l.: 

The operating system described in this paper 
details the upgraded wastewater treatment plant at 
Bedford, Ohio. In 1974 and 1975, the existing single­
stage trickling filter plant was converted to a two­
stage trickling filter operation. The new high-rate 
second-stage filter used plastic media supplied by 
The BFGoodrich Company. The following sections 
describe the sewer system, flow through the new 
plant and operation of the trickling filters. 
Finally, information is presented which compares 
operation of the improved Bedford plant with a 
number of other upgraded facilities for which oper­
ating data is available. 

SEWER SYSTEM 

The total city area of Bedford is approximately 
1215 ha (3000 acres) of which 50 percent is 
tributary to the sanitary sewer system. The first 
system of sewers including a waste treatment plant 

* Gary A. Jones is a Research and Development 
Engineer with BFGoodrich Research and Development 
Center, Brecksville, Ohio. 

51 

was 'constructed in Bedford in the year 1913 to serve 
the then "built-up" or central portion of the village. 
This plant was soon overloaded and as a result was 
abandoned and new facilities were constructed in 
1937-38 with a capacity of 4163.5 mS/day (1.1 mgd) 
to serve 11,000 persons. After 13 years, the new 
plant had reached its design capacity and an enlarge­
ment of the facilities was completed in 1952 which 
provided a capacity of 8327 m3 /day (2.2 mgd) based on 
a population of 18,200 plus an equivalent population 
of 3,900 persons for industrial waste. This system 
was based on treatment provided by a single stage 
rock trickling filter. The enlargement discussed in 
this paper was constructed in 1974-75 and provides 
for a capacity of 12,112 m3/day (3.2 mgd). 

FLOW THROUGH PLANT 

Raw wastewater enters the plant through a 0.762 m 
(30 inch aerial sewer of 35,768 mS/day (9.45 mgd) 
maximum capacity and discharges into an outlet 
chamber. 

Total flow is measured at the downstream end of 
the aerial sewer. Flows up to a maximum peak of 
30,280 m3/day (8 mgd) are directed to the plant for 
treatment through a flow regulating device which 
allows peak flow up to 24,224 m3/day (6.4 mgd) (200 
percent of average) to receive primary treatment. 
Surplus flow is routed directly to secondary treat­
ment. 

Primary treatment includes screening and grit 
removal followed by primary settling tanks to remove 
settleable solids, scum and floating debris. 

Following primary settling the primary waste­
water effluent is directed to a dosing (head) tank 
where it is mixed with any flows in excess of 24,224 
m3/day (6.4 mgd) which have been re-routed by way of 
the flow regulator. Under average flow conditions, 
7,002 m3/day (1.85 mgd) will be directed to the 
existing (rock) trickling filter while the remaining 
5,488 m3 /day (1.45 mgd) flows to the pumping station 
which combines the trickling filter effluent to be 
pumped to the oxidation tower. The layout of the 
rock filter and the plastic oxidation tower provides 
series operation (double filtration) of 57 percent 
of the flow at average conditions, 12,491 m3/day 
(3.3 mgd) , and 38 percent at peak 23,656 m3/day (6.25 
mgd). The normal maximum design flow over the 
oxidation (plastic media) tower is 24,224 m3/day 
(6.4 mgd) [dosing rate 20.35 £/min m2 (0.5 gpm/s.f.) 1 
and the normal maximum design flow over the existing 
filter is 9,084 m3 /day (2.4 mgd). 

The filter pumping station consists of three 
chambers. The first chamber is the pumping station 
wet well referred to previously, equipped with three 
pumps each having a 12,112 m3/day (3.2 mgd) capacity; 
the second chamber will receive the underflow from 
the oxidation tower. The two chambers will be 
interconnected by two pipes with flap valves. This 
arrangement will provide makeup to the pumping 



station during low flows and allow the pumps to 
operate at the rated capacity. 

The flow from the last chamber in the pumping 
station is divided proportionally and directed to 
the two clarifiers. The overflow from the clarifiers 
is then discharged to the micros training facilities 
followed by chlorination and final discharge to 
wood Creek. 

The grit from the grit chamber is discharged 
into a dewatering bed. It can be removed by hauling 
to final disposal and the separated water is returned 
to the waste flow system. 

The sludge from primary and secondary settling 
is drawn off and flows into a thickener. The over­
flow from the thickener is directed to the filter 
pump station. The thickened sludge is removed by 
pumping to the primary digester. The supernatant 
from the primary and secondary digesters is treated 
by the way of a wet oxidation process reactor using 
chlorine where it is stabilized, coagulated and 
deodorized and returned to the. plant influent. The 
digested sludge is dewatered by vacuum filtration or 
sand drying beds. Dried sludge is disposed of by 
trucking to a disposal site or making it available 
for soil conditioning. 

Trapped solids from the microstrainers are 
recycled into the waste flow ahead of the oxidation 
tower. 

Phosphorus removal is affected by use of ferric 
chloride, alum, or sodium aluminate additions to the 
influent or to the effluent from the trickling 
filters. 

TRICKLING FILTERS 

The waste treatment plant has been designed for 
the reduction of BOD using an aerobic biological 
system. This process includes an oxidation tower 
which is a modification of the trickling filter type 
installation plus a rock trickling filter to provide 
parallel treatment at high flow and two step aera­
tion at low and medium flow conditions. 

Maintaining adequate flow through the oxidation 
tower and rock filter is important. The media in 
both filters must be continually wetted and in the 
case of the oxidation tower, pumping rates must be 
adequate to result in a dosing rate of 20.35 t/min 
m2 (0.5 gallons per minute per square foot) of 
filter area. In the rock filter a minimum flow is 
required at all times, to feed the biological growth 
and maintain it in an active state. 

At the dosing tank the flow from the primary 
settling tanks is divided so that 57 percent of the 
flow is discharged to the rock filter at average 
conditions. The balance flows to the pump station 
well, mixes with the rock filter effluent and is 
pumped to the oxidation tower distributor mechanism. 
At maximum design flow, 23,656 m3/day (6.25 mgd) , 
only 38 percent of the flow receives two-stage 
treatment. At less than average flow conditions, 
the application rate to the oxidation tower media is 
assured through make-up from the mix chamber by way 
of a flap gate which opens when the water level in 
the pump well is lower than that of the mix chamber 

52 

allowing recycle of the treated water back through 
the tower. 

UPGRADE COMPARISONS 

In a report by D. M. Pierce [Pierce, 1978], 
information on 68 single-stage and 20 two-stage 
filter plants was summarized. These data provide 
a good basis for predicting levelS of performance of 
single (or parallel) filter systems compared with 
two-stage (series) operations. Comparisons are 
provided in the statistical probability plots pre­
sented in Figures 1 and 2. These plots show a 
normal distribution of BOD values in both single and 
two-stage systems with a definite statistically 
significant difference in performance of the two 
systems. The probable value for the single-stage 
system is 83 percent removal compared with 89-90 
percent for two-stage. It may be further noted that 
there is 90 percent probability that BOD removals 
will be 74 percent or higher for single-stage systems 
and 82 percent or higher for two-stage systems. The 
probability curve for removal of suspended solids at 
single-stage plants is visually identical with the 
BOD curve. Furthermore, there is no statistically 
significant difference in removal of suspended solids 
at single-stage and two-stage plants. No significant 
difference was observed at the 90 percent probability 
level with a spread of 85 percent to 87.5 percent 
removal at the most probable (50 percent) value. 

The values for Bedford, as indicated on Figures 
1 and 2, fall in the upper levels of performance for 
both periods of single-stage or parallel operation 
(1965-1975) and two-stage operation (1976-1978). 
These exceptional levels of performance reflect to 
some degree the practice of chemical addition as a 
part of the tertiary treatment at the Bedford plant. 

Table 1 gives the operating averages for the 
Bedford plant for the period 1965 to 1978. The 
years 1965 through 1975 are classified as "single­
stage" operation and the years 1976 through 1978 as 
two-stage operation. Although operating data for 
three years is far from conclusive, it appears to 
point out improvement in overall plant operation 
with marked improvement in the removal of BOD. 

SUMMARY 

It is hoped that the information presented in 
this paper points out the potential operational 
abilities of trickling filters in wastewater treat­
ment plants. The use of new and existing trickling 
filters in conjunction with proper plant design and 
operational practices can provide acceptable treat­
ment levels of domestic and industrial wastewaters 
at very reasonable costs. Although outside the 
scope of this report, a list of references is 
included for obtaining comparative costs for construc­
tion and operation of most types of wastewater treat­
ment facilities. A thorough examination of these 
reports can serve as a testament to the cost 
effective construction costs and operation of 
trickling filter plants. 



100 ./ ,... 
BEDFORO-......,... , 

TWO STAGE~ ~ / 
~ --BEDFORD 

~ SINGLE STAGE 

90 

Figure 1. Comparison of singLe stage VB. two stage trickling filter pLants in removal of suspended solids 
[Pierce, 1978]. 

100 

~ 90 
~ 
a::: 
1.1..1 
CI.. 

...J 

:;; 
o 
:IE 
1.1..1 
a::: 
o o 
OJ 

s:- 60 -

BEOFORO-...... .".... .".... 
....... ' 

TWO STAGE ~ .".... .".... ....... 

" . 
.,....... " --BEDFORD 

~ SINGLE STAGE 

,,~ 

Figure 2. Comparison of singLe stage VB. two stage trickLing fiLter in removaL of BODs [Pierce, 1978]. 

REFERENCES 

pierce, D. M. 1978. Upgrading Trickling Filters. 
EPA-43 0/9-78-004. 

Dames & Moore. 1978. Construction Costs for Munici­
pal wastewater Treatment. 

Plants: 1973-1977. EPA-430/9-7-013. 

Dames & Moore. 1978. Analysis of Operations & 
Maintenance Costs for Municipal wastewater 
Treatment Systems. EPA-430/9-77-015. 

53 



~ 

TahZe 1. Operating averages at Bedford treatment pZant (1965-1978) • 

Year Flow mg/day 55 raw 55 final 55 % removal BOD raw BOD final BOD % removal 

65 2.4 129 25 81 

66 2.29 147 30 80 

67 2.17 166 30 82 

68 2.49 194 24 88 

69 3.09 144 29 80 

70 2.91 149 10 93 

71 2.74 147 13 91 

72 3.52 124 13 90 
11 year 
average 

73 3.18 124 11 91 85 

74 2.88 96 18 81 

75 2.77 106 19 83 

76 2.42 150 9 94 year 

77 2.54 116 12 90 
average 

91 
78 2.28 102 12 88 

VACUUM/MECHANICAL 
DEWATERING 

INCINERATION 

Eimco and BSP sales engineers have the expe­
rience and expertise to asSist you in flowsheet 
development and equipment specifications. 

San Lake Sales Office 
Envirotech Corporation 
669 W. 2nd South 
Salt Lake City. Utah 84110 
(801) 521-2000 

54 

140 

168 

165 

185 

148 

246 

275 

140 

94 

63 

112 

251 

214 

194 

30 79 

30 82 

30 82 

33 82 

33 78 

24 90 

26 91 

23 84 
11 year 
average 